l_D M BARD'N Eroup: 7LD

A KOHLER. COMPANYEngine: 7LD 600 Drawing: I

CONTROLS
POS. |CODE DESCRIPTION Qty
R » shaft - see Pos. I 4 0
2 1200.082 O ring 3106 1
3 1240.004 circlip diam. 10 1
4 8785.073 CONTROL LEVER SUPPORT 1
5 5680.062 spring 1
6 K————- » pin - see pos. I 4 0
8 3240.008 nut M 6 1
10 1760.027 bolt M 6 X 1 X 40 1
11 1760.083 bolt M 6 X 1 X 55 1
12 6330.069 safety plate 1
13 3240.018 nut M 8 1
14 7770.072 roller 1
15 2501.021 hollowstud 1
16 8430.023 lockpin 3 X 16 1
17 3240.058 nut 1
18 8576.025 EXTRA FUEL DEVICE 1
19 1165.001 circlip 1
20 1760.005 bolt M 6 X 1 X 16 2
21 1240.004 circlip diam. 10 1
22 K————— » lever - see Pos. I 4 0
23 5655.036 governor spring 1
24  &K————- » see Pos. 26 0
25 5660.026 spring 1
26 2691.037 CONTROL COVER 1
27 7565.007 washer diam. 8 2
28 1770.056 bolt M 8 X 1,25 X 18 2
29 &K————-— » knob - see Pos. I 26 0
31 7625.007 washer diam. 6 1
32 3200.015 wing nut 1
33 (———— » see Pos. 26 0
34 8430.023 lockpin 3 X 16 1

printed by LOMBARDINI:

11/08/2010 -

1




Engine: 7LD 600 Drawing: I

1t 23 4 5 6 7 8 9 10 1N

i I | ‘ |
20 21 22 23 2425 2627 28 29 30 3132 33 34

printed by LOMBARDINI: 11/08/2010

7LD



